

FIP

Caring for a sick child requires a complete assessment of the child's state of health:

1. Look for danger signs and signs serious infection
2. Initiate emergency treatment and organize referral
3. Look for signs of dehydration and treat (see FT Rehydration/Cholera).
4. Weigh the child, plot the curve and look for signs of malnutrition

1. SEARCH SIGNS, EVALUATE, CLASSIFY

	Sick infant from 0 to 2 months	Sick children from 2 months to 5 years
Signs of danger	<u>1 single sign = possibility of infection</u> <u>severe bacterial infection</u> * Convulsions * Rapid breathing > 60/mn * Marked subcostal tugging, nasal flaring, expiratory whining (observed on a calm baby) * Domed fontanelle * Pus discharge from ear * Umbilical redness extending to the skin around * Fever > 38 °C * Hypothermia < 35.5 °C * Numerous or severe skin pustules * Lethargic or unconscious child * Below-normal movements	* Child unable to drink or breast-feeding * Child vomits he eats - Child has had convulsions Child is * lethargic or unconscious Fever > * 38.5°C * Neck, soft * Rapid breathing, > 60/min *
Signs of dehydration	1. <u>SEVERE DESHYDRATION</u>: two of the following signs present: * Lethargic or unconscious child * Sunken eyes * Child unable to drink or drinks with difficulty * Skin fold fades very slowly } PLAN C 2. <u>MODERATE DEHYDRATION</u>: two of the following signs present: * Restless, irritable child * Sunken eyes * Child drinks greedily, thirsty * Skin fold slowly fading } PLAN B 3. <u>NO DEHYDRATION</u>: no obvious signs of dehydration: PLAN A	
Signs of malnutrition	Visible and severe weight loss or oedema of both feet, severe palmar pallor: See FT Malnutrition	

NB:

For all children under 5 years of age, the 2 IMCI management available from the CDS must be completed in advance:

- Care for sick children aged 0 to 2 months
- Care for sick children aged 2 months to 5 years

2. MANAGEMENT OF THE CHILD SHOWING SIGNS OF SEVERITY

- * Any child showing signs of danger should be referred if possible.
- * Emergency treatment must initiated:

First dose of antibiotic	<u>Ampicillin inj 500mg</u> : 100mg/ml, 5 ml : 25mg/kg/injection (x2/d) IM + <u>Gentamicin inj</u> : 2,5mg/kg/injection (x2/d) IM
Treatment to avoid hypoglycemia	<u>Breastfeed</u> if possible. Otherwise: expressed milk or <u>salted sugar water</u> or 10% <u>glucose</u> , (if necessary: 30 to 50 ml via nasogastric tube) before departure for referral.
Treating hyper (hypo)thermia	Cover well if hypothermia. Wet cloths if hyperthermia+ Paracetamol 10mg/kg/intake (x 3 to 4/d)
Treating convulsions	<u>Diazepam inj</u> : 0.5mg/kg/injection Intra rectal

3. TREATMENT OF POSSIBLE DEHYDRATION: see FT Rehydration / Cholera**4. MALNUTRITION SCREENING: see FT Malnutrition**